



SMLTS

SML TESTING SERVICES

NABL ACCREDITED LABORATORY

Sy No. 114/1, # 552, Bheemana Kuppe Cross, Big Banyan Tree Road,
Kengeri Hobli, Bangalore-560 061.

E-Mail: smlts.bangalore@gmail.com. GSTIN: 29ACWPL2288B1Z6

TEST CERTIFICATE

SML/ No.: 0890

Customer Name & Address: M/s. Maverick Corporation.
No 16, 3rd Main, Judicial Layout,
Kanakapura Road, Thalghatpura
Bangalore-560062
Kind Attn.: Mr. Sandeep Lengade
Contact No.: 9845369337

Customer Ref. No. & Date : Personally dated 15/11/2021
Booking No. & Date : BG2111417 dated 15/11/2021
Date of certificate issued : 06/12/2021
Test Facility : SMLTS-Bangalore
Date of Receipt : 15/11/2021
Date of start : 15/11/2021
Date of completion : 18/11/2021
Job order No. : 2111-02-11

Sample Description: One sample described as "Paver Tile I-Shape made from Recycled Plastic Waste" was received.

Date of Sampling & sampling Method: Not Applicable
Sample Condition: Not Applicable
Any additional Requirement: Not Applicable

TEST RESULTS

Sl. No.	Test	Result	Protocol
01.	Load test: Load per Tile, kgf	24167	Guidelines of ASTM D695

Any Addition/Deviation/Exclusion to test method: None

Decision Rule(In case of Border line): Not applicable

Opinion & Interpretation: Not Applicable

Note: The test results are related to the above sample only.

Tested by: *Karthik.K.T*
Sign & Date: *06/12/2021*

Name: KARTHIK.K.T

Reviewed & Authorized by: *Lingegowda.Y*
Sign & Date: *06/12/2021*

Name: LINGEGOWDA.Y
Emp.Code: 002

Visit Us At: www.smlts.in Contact: +91 9886949301, 080-28437301

See overleaf for terms and conditions

Scanned copies/photographs or any other copies should be authenticated by reference to the original report.

SMLTS-01